COMMONWEALTH OF KENTUCKY
BEFORE THE PUBLIC SERVICE COMMISSION
In the Matter of:

ELECTRONIC APPLICATION OF GREEN
RIVER VALLEY WATER DISTRICT
PURSUANT TO KRS 278.023 AND 807 KAR
5:069 FOR A CERTIFICATE OF PUBLIC
CONVENIENCE TO EXPAND ITS WATER
TREATMENT PLANT AND RELATED
WATERWORKS IMPROVEMENTS, AN
ADJUSTMENT OF ITS RATES FOR WATER
SERVICE; AND AUTHORIZATION TO ISSUE
CERTAIN SECURITIES

CASE NO. 2019-00287

N N N N N N N N N N

APPLICATION

Pursuant to KRS 278.023, and 807 KAR 5:069, Green River Valley Water District
(“Green River District”) applies to the Public Service Commission for an Order granting a
certificate of public convenience and necessity for the expansion of its water treatment plant and
[...]
evidences of indebtedness to Rural Development in the amount of $8,002,062 and any other
required approvals.

ADOPTED BY THE BOARD OF COMMISSIONERS OF GREEN RIVER
VALLEY WATER DISTRICT at a meeting held on August 20, 2019, signed by the
Chairman, and attested by the Secretary.

- T

Chairman ¢

T
- \._--“::"--_. ,/ s "
SR SN A /
L~ Il " -~ e’

Iyt

»
”l'”

’




EXHIBIT 3



| — = — 1  — | — = —— )] Ty

Exhibit 3
Page 1 of 20

PRELIMINARY ENGINEERING REPORT

FOR THE

GREEN RIVER VALLEY WATER DISTRICT

WATER TREATMENT PLANT EXPANSION

PREPARED BY
KENVIRONS, INC.

452 VERSAILLES ROAD
FRANKFORT, KY 40601

ProJECT NO. 2014042

OcTOBER 2015




1.0
2.0
3.0
4.0
5.0
6.0
7.0
8.0
9.0

TABLE OF CONTENTS
Page No.
N R O ol v vitanivhiess Sk svadunmomn st b bahd s e e kbR S uweovovdibiabisnns
PROJECT PLANMINE AREA '......coovnaiciinisiciniinmgshususibsisusiassssimsonnians
EXISTING FACILITIES ...........................
NEED FOR PROJECT ......cicaeisnnianiin R Y0 A I R e M
ALTERNATIVE CONSIDERED ........ccoesiicstsimmimsmssnsssssnssssinisnsnsnssssnsnansnnas

SELECTED ALTERNATIVE & PROPOSED FUNDING.........cccoccnnnunenee ;

PROPOSED PROJECT DETAILS .iiovouvimesieninssoscssnsssssasasssissssssnssssnsossass
WATER TREATMENT PLANT OPERATIONS ..o eeeeeeenenees
LAND. RIGHTS B PERIITE 1. i omiensib s St et st

10.0 CONCLUSIONS AND RECOMMENDATIONS o R 2 e D

TABLES

TABLE 1 — COST ESTIMATE FOR ALTERNATE 1
TABLE 2 — COST ESTIMATE ALTERNATE 2

TABLE 3 — COST ESTIMATE ALTERNATE 3

TABLE 4 — PROPOSE PROJECT FUNDING

TABLE 5 — DESIGN CRITERIA FOR WTP EXPANSION
TABLE 6 — PERMITS AND APPROVALS

PROJECT MAPS

FIGURE 1 — GRVWD SERVICE BOUNDARY

FIGURE 2 — GRVWD WTP & Raw WATER SOURCES LOCATION MAP
FIGURE 3 — HisTORIC WATER PRODUCTION GRAPH

FIGURE 4 — PROPOSED WTP SCHEMATIC AND FLOW DIAGRAM

APPENDIX A

" TABLE A3 — ESTIMATED WTP ANNUAL O&M EXPENSE AFTER EXPANSION PROJECT

TABLE A1 — ANTICIPATED PROJECT FUNDING
TABLE A2 — ExISTING WTP ANNUAL O&M EXPENSE (FROM 2012 PSC REPORT)

TABLE A4 — SUMMARY OF EXPENSES
TABLE A5 — SUMMARY OF RATE INCREASE
CONCLUSION & RECOMMENDATIONS

F:\2014042\PER.10.15.15

Exhibit 3
Page 2 of 20 .




Exhibit 3
Page 3 of 20

1.0 INTRODUCTION

In 1959, provisions of Chapter 74 of the Kentucky Revised Statutes allowed
officials to organize the Green River Valley Water District (GRVWD). As originally
organized, the service area of the GRVWD included the majority of Hart County.
In 1960, the County Court of Barren County granted GRVWD permission to annex
areas of Barren County. Areas of Green County, Larue County, and Metcalfe
County were later included in GRVWD's service area. ;

GRVWD operates under regulations of the Kentucky Public Service Commission
(PSC). Management responsibilities rest with the Board of GRVWD, which
consists of five (5) commissioners; three (3) from Hart County appointed by the
Hart County Judge Executive and two (2) from Barren County appointed by the
Barren County Judge Executive. '

In addition to serving the water needs within GRVWD’s boundaries, GRVWD also .
wholesales water to Larue County Water District, Green—Taylor Water District,
-.Caveland Environmental Authority, City of Bonnieville, City of Horse Cave, and
City of Munfordville. Each of the wholesale purchasers operate their own water
~ system. Other smaller municipal entities within the service area of GRVWD do not

own or operate a water system. These municipal entities and rural areas within
GRVWD'’s service area depend on the Water District for water service.-

The catalyst for the formation of the GRVWD was recurring shortages and poor
water quality afforded by wells used for both public and private water sources. For
the most part, the topography within the GRVWD service area is Karst having
numerous sinkholes. Ground water usually consists of underground streams,
which use caverns and fissures for flow paths. The source of this ground water is
primarily surface water entering underground caverns through opening in
sinkholes; thus subjecting these ground water sources to pollutant from various
" sources. Because of this karst topography, ground water supplies from wells in
" the GRVWD service area are generally unreliable sources for drinking water.

The primary sources of raw water for the GRVWD water system are the Rio Verde
Spring and Green River. To utilize these water sources, GRVWD constructed its
water treatment plant (WTP) adjacent to the Green River between the communities
of Rio and Canmer along US31E, also known as N. Jackson Highway.

F:\2014042\PER.10.15.15




Exhibit 3

Page 4 of 20

2.0 PROJECT PLANNING AREA

Hart County is located in south-central Kentucky on |-65 midway between

Louisville and Nashville. The county seat is the City of Munfordville, which is

located near the geographic center of the county. Munfordville is approximately
65 miles south of Louisville and approximately 90 miles northeast of Nashville.
The Water District’s service area covers the majority of Hart County and portions
of Edmonson, Barren, Metcalfe and Green Counties. Approximately 75 percent of

‘the County’s population is connected to a public water system with the remaining

residents relying on groundwater or cisterns for drinking water. Green River Valley
Water District wholesales water for redistribution to the cities, or utilities, of
Bonnieville, Munfordville, Horse Cave, Larue County Water District, Green-Taylor

.Water District and Caveland Environmental Authority. Figure 1 shows the service

boundary of the Green River Valley Water District

- The Water District's treatment plant and raw water sources are located

approximately 8 miles northeast of Munfordville and approximately 18 miles south
of Hodgenwville, Kentucky. Figure 2 is a USGS topographical map showing the
location of the WTP and raw water sources.

The proposed project is generally located in the North central portion of Hart
County. According to the Soil Survey of Hart County, Kentucky, prepared by the
USDA Soil Conservation Service, the major natural resources in the area are
limestone, petroleum, natural gas, gravel, clay and trees. The terrain ranges from
sultry river bottoms to gently rolling hillsides to steep knobs and hidden hollows.
An Environmental Report for the proposed project will contain a more detailed
discussion of the environmental resources within the project planning area.

3.0 EXISTING FACILITIES

Green River Valley Water District owns and operates a water treatment plant and
potable water distribution system in Hart County, Kentucky. The capacity of the
WTP is currently 6.0 mgd and was previously improved and expanded in 1979,
1995, and 2003. GRVWD currently maintains approximately 760 miles of water
lines ranging in size from 2" through 20", 13 storage tanks with a total combined
storage volume of 3,457,000 gallons, and 17 booster pump stations.

The existing WTP implements a conventional treatment process and raw water is
obtained from two independent sources. The first raw water intake is a concrete
tower type located on Green River. The second is a gravity feed intake located at
Rio Verde Spring. Green River can easily provide all the raw water needed by the
Water District but the quality is less pristine than that provided by Rio Verde Spring.
The spring is a limited supply of raw water that can sustain a flow of roughly 3.5

- mgd during dry periods.

F:\2014042\PER.10.15.15 .




CrRN
N O3

N )
ericho i

RY A) |
\JI G753 g Shorma N
Priagnbidne M R X ‘

o1 e \ BN S - sy 547
2 tfrue chupry\ S ;.

THanfriotiila,

Figure 2 )X
TV E BN | A
=5 H0dging 5

[t P )
1. Slimmersv
.\.‘\' ’,{"Cgrn

P 8 RPN‘ "‘KN -
L nel) Grossing)
Service Area |—cp-. 4
oy e JiNumeny: depséssions
o\ ‘

«
.

4T :
e ) Punes

o 9
ssﬁus ik

g - Rt s ALY iie

WINCHESTER, KY. 1:250,000 QUADRANGLE e e R
SCALE: 1"= 4 MILES FIGURE 1 - GRVWD

N:AP\2014042\MISC\GRVWD Service Boundary3.dwg, 10/14/2015 8:43:37 AM, JKP




= e T

GRVWD WATER TREATMENT PLANT
RAW WATER SOURCES

: Eal
=
=
<
A=

' Propo.s:ed WIP Plant

| /mprovements

000’

=2

QUADRANGLE

KY.
SCALE: 1"

CANMER,

dAr NV 9E6¥:8 STOZ/PT/O0T 'Bmpodol\DSTNNZFOKTOZ\\N




EXISTING FACILITIES (continued)

Raw water is delivered to the WTP at the flash mix basin where carbon, alum, lime,

potassium permanganate, polymer coagulant and chlorine may be added to
facilitate the removal of any contaminants and disinfect the water. The process
flow exits the flash mix and enters one of six flocculation and sedimentation
process trains. The flocculation and sedimentation basins promote the growth of
floc so it may settle and consolidate on the bottom of the basins before being
removed and disposed in the lagoons. Each process train is rated at 1.0 mgd.

The settled water is then applied to six multimedia gravity filters. The media in
each filter consists of 18" anthracite, 12" sand, and 12" gravel. Water flows
downward through the media layers before being collected and piped to the
clearwells. Each filer is rated for 1.0 mgd.

There are three (3) steel clearwells with volumes equal to 200,000, 300,000,
400,000 gallons. The last clearwell constructed is a concrete structure with two
isolatable halves and volume of 500,000 gallons.

The facility has two (2) high service pump station to deliver the water into the
distribution system. The high service pumps can distribute over 8.0 mgd to the
Water District’s customers with the largest pump removed from service.

Process residuals from flocculation, sedimentation and filtration processes are
discharged to one of the two lagoons.

The financial status of the existing facility will be discussed in detail in the summary
addendum to the Preliminary Engineering Report.

The existing water treatment plant is designed to produce 6.0 million gallons per
day (mgd). The improvements proposed herein will expand the plant’s capacity to
7.0 mgd with minimal work needed in the future to increase the capacity to 8.0

mgd.

Water usage over the next 20 years is projected to grow approximately 2.1% per
year and as shown in the following Table 1. Population growth for Hart County is
expected to be at a rate of 0.9% per year. System flushing, line breaks and other
water used was included in the customer usages above.

F:\2014042\PER.10.15.15

Exhibit 3
Page 7 of 20




4.0 NEED FOR PROJECT

GRVWD produces potable water for 6,629 residential, 219 commercial, and 7
wholesale customers. During 2014, the average daily volume of water produced
atthe WTP was 3.90 mgd, or 65% of the plant’s capacity. The peak day production
was 5.585 mgd which equates to 93% of plant’s rated capacity. It can be surmised
that GRVWD'’s water demands will surpass the existing water treatment plant’s
capacity in the near future. The Safe Drinking Water Act requires that the US
Environmental Protection Agency and State agencies ensure water systems have
the technical, managerial, and financial capacity to meet the National Primary
Drinking Water Regulations. Capacity is defined as the ability of a water system
to consistently provide safe drinking water for its customers. Figure 3 is a graphical
representation of the average daily production and estimated peak daily demand
over the past 21 years. The graph also includes a forecast line for the estimated
peak demand for the next 20 years.

Figure 3
Historical Water Production

8.00

7.00

6.00
0 5.00 : 3
&) N
s /N
$ 4.00 e
=) " . ™
6 J\,S"Ak__rf, 'l \’
T 300 = -
; 5 i— 7 N b \ i - J

! -
200 i + < AMverage
' i [Estimated| Pelak
1.00 | @0
| ¥
0.00 : e (O
1990 2000 2010 2020 2030 6‘}* 2040
fl' .

Year

From the graph, it is evident that the Water District will exceed their WTP's rated
capacity within the next 10 years.

F:\2014042\PER.10.15.15

Exhibit 3
Page 8 of 20




Exhibit 3
Page 9 of 20

During and after rain events the Green River’s turbidity levels can increase from 2
NTU to over 1,000 NTU in a short time period. During these events the water
treatment plant struggles to keep up with the demand while meeting current
drinking water regulations. The proposed project will address the high turbidity
condition along with increasing the plant's capacity to serve future growth. The
increased capacity will allow GRVWD to take the WTP elements out of service for
longer periods of time to perform routine maintenance.

Further, the original portion of GRVWD's water treatment plant was constructed in
the 1960’s. This portion of mechanical and electrical components, including
treatment process controls, are in need of repair, rehabilitation and/or replacement
in order to provide the necessary reliability of plant operation.

5.0 ALTERNATIVES CONSIDERED

Alternate No. 1 is the expansion of the water treatment facilities from 6.0 MGD to
8.0 MGD. The expansion includes modifications and additions to the raw water
intake facilities; chemical feed improvements, new flocculation basins, new
sedimentation basins, new rapid sand filters, new one million gallons clearwell, and

new high service pumps.

The proposed improvements at the raw water intake consist of a new supply pipe
from the existing intake structure into the Green River. The existing raw water
intake suffers from silt accumulation around the inlet pipes which restricts, or stops,
the flow of water into the pumps. The proposed pipe will allow water withdrawals
from the deepest portion of the river channel instead of the shallow bank area. The
new withdrawal point will be located on the Green River at River Mile 240.5 Due

~ to the environmentally sensitive nature of working within the banks of the Green
River, the Water District completed all studies needed to obtain a 404 Permit from
the US Corps of Engineers and 401 Water Quality Certification from the Kentucky
Division of Water for the proposed intake improvements.

The majority of the existing chemical feed systems will be reused, but the existing
Chlorine Building be demolished to make room for the new flocculation and
sedimentation basins. A new structure will be built to house the chlorination

system.

The proposed flocculation, sedimentation and filtration basins will mimic the
existing facilities. The performance of the existing basins is acceptable under most
operating conditions. Only during periods of high turbidity and high demand is the
performance unsatisfactory. The new basins will allow the operators to reduce the
loading on the existing basins and maintain treatment performance.

The Water District has two (2) steel clearwells that are in a state of disrepair and
will be demolished as part of the project. The existing 200,000 gallon steel

7
F:\2014042\PER.10.15.15




Exhibit 3
Page 10 of 20

clearwell and 500,000 concrete clearwell will remain in service as-is. To provide
additional finished water storage, a new 1,000,000 gallon concrete clearwell will
be constructed. The new clearwell will include serpentine baffles to improve

disinfection contact time.

Table 1 is a preliminary opinion of probable cost for the improvements described

under Alternate 1.

TABLE 1
ALTERNATE 1 - EXPAND EXISTING TO 8.0 MGD
Construction $6,335,000
Engineering
Design $420,000
Resident Inspection $282,000
Preliminary Engin. Report $20,000
Environmental $20,000
Surveying & Mapping $15,000
Geotechnical Investigation $25,000
$782,000
Bond Counsel $30,000
Local Counsel $13,000
Interim Interest $280,000
Contingency $560,000
Total $8,000,000

" F:\2014042\PER.10.15.15




Alternate No. 2 is the expansion of the existing water treatment facility from 6.0
MGD to 10.0 MGD. The expansion will consist of improvements at the existing
raw water intake, new chemical feed system, additional flocculation, sedimentation
and filtration facilities, new 1.0 million gallon clearwell and high service pumps,
new electrical system, new controls, and refurbishing the existing water treatment

Exhibit 3
Page 11 of 20

plant. The expansion will be of conventional design and will match the existing

plant. GRVWD has sufficient land to construct the expansion,

TABLE 2
ALTERNATE 2 — EXPAND EXISTING TO 10.0 MGD
Construction $9,585,000
Engineering
Design $613,000
Resident Inspection $398,000
Preliminary Engin. Report $22,000
Environmental $20,000
Surveying & Mapping $17,000
Geotechnical Investigation $27,000
$1,097,000
Bond Counsel : $40,000
Local Counsel Nl $18,000
Interim Interest $420,000
Contingency $840,000
Total $12,000,000

-F:\2014042\PER.10.15.15




Exhibit 3
Page 12 of 20

===y

Alternate No. 3 is to abandon the existing water treatment plant and construct a
new 10.0 mgd water treatment plant. The proposed water treatment plant would
be of conventional design with a flash mixer, flocculation and sedimentation
basins, gravity filters, clearwell, chemical storage and automatic feed facilities.
Kentucky Division of Water design parameters were used for evaluating this
alternate. Additional land adjacent to the existing plant would need to be acquired
to build a new plant. This alternate would cost approximately $20,000,000 as
indicated in Table 3. -

TABLE 3

ALTERNATE 3 — NEW 10.0 MGD WTP
Construction | $15,900,000
Engineering :

Design $1,018,000

Resident Inspection $654,000

Preliminary Engin. Report $25,000

0O&M Manual $27,000

Environmental $23,000

Surveying & Mapping $20,000

Geotechnical Investigation $30,000
$1,797,000
Archeological $15,000
Land - $100,000
Bond Counsel ; $60,000
Local Counsel $28,000
Interim Interest $700,000
Contingency - $1,400,000
Total $20,000,000

10
F:\2014042\PER.10.15.15




Exhibit 3
Page 13 of 20

6.0 SELECTED ALTERNATIVE & PROPOSED FUNDING

The above alternatives were discussed with the GRVWD Board and Alternate No.
1 was selected as the preferred alternative due to the reduced project cost and
uncertainty concerning future projected water demands. The Board has
authorized an application for federal assistance through Rural Development to
finance the project. Table 4 outlines the proposed funding.

TABLE 4
PROPOSED PROJECT FUNDING
Rural Development Loan $5,600,000
Rural Development Grant $2,400,000
Total $8,000,000

7.0 PROPOSED PROJECT DETAILS

The proposed project (Alternate No. 1) will consist of improvements to the existing
raw water intake on Green River, a secondary raw water pump station, new
Chlorine Building and feed equipment, two (2) new two-staged flocculation basins
and two (2) sedimentation basins, two (2) new filters, new 1,000,000 clearwell,
yard piping improvements, refurbishing the existing laboratory, operator area. See
Figure 4 for a schematic of the proposed project.

The proposed project also includes the addition of Variable Frequency Drives
(VFD) and controls to the existing raw water and high service pumps. The new
VFDs will allow the pumps to be efficiently paced to meet the Water Treatment
- Plant (WTP) demand and minimize the amount of power consumed.

The work to be completed for the Rio Verde Spring supply include construction of
a second raw water pump station. Currently, the raw water from Rio Verde Spring
is gravity fed to the WTP and then lifted into the flash mix basin. GRVWD cannot
utilize additional water volumes of water needed from Rio Verde Spring because
the elevation difference isn’t large enough. The second pump station will
increasing the total amount of water available from Rio Verde Spring.

The new flocculation, sedimentation, and filtration facilities will be similar to the
existing basins. This simplifies the operation of the WTP since the performance
through each of the various process trains is very similar. :

Figure 4 shows the various components of the WTP, the proposed
improvements, and the process flow through the facility.

11
F:\2014042\PER.10.15.15




20

NAP\2014042\MISC\WTP Schematic.dwg, 10/14/2015 8:57:41 AM, JKP

Exhibit 3

Page 14 ¢

—

ook e s ok ik

From Rio Verde Spring

e

From Green River

200,000
Gallon

16" Finished Water
10" Finished Water

Clearwell
Sed. Basin

e e e —— = e ————

Sed. Basin

E
]

HS Pumps

T

T

o

e B R e e e

— S -
3 SO R s
=ty ||

Genset

500,000
Gallon
Clearwell

LEGEND
R,
X ”‘u\/w Structure to be Demoliched

_U Structure to remain T e S A e e I = o e i (e i T <

New Structure

LE Pu}-Eps 1_!

F———

™
b7

Existing Piping & Flow Arrow

Proposed Piping & Flow Arrow




Exhibit 3
Page 15 of 20

8.0 WATER TREATMENT PLANT OPERATIONS

Raw water will be pumped from Green River or Rio Verde Spring into the plant’s
flash mix basin where chlorine, caustic soda and coagulant are added.
Permanganate and activated carbon will be fed prior into the process stream prior
to reaching the WTP along the raw water line. After the flash mix, the water flows
into the flocculation basins where a series of variable speed mixing paddles
facilitate the floc formation process.

The water continues into the sedimentation basin with a minimum detention time
of 2.0 hours. Tube settlers will be installed in each sedimentation basin which
facilitates the removal of the floc particles. The bottom of the basin will contain a
sludge removal device, from which sludge will be withdrawn. Water will flow
through submerged orifices at the effluent end of the basin before continuing to the
rapid sand filters.

In the filters, water will flow 'by gravity down through anthracite, sand, and gravel
media before being collected and transported to the clearwell. From the clearwell,
water will be lifted by high service pumps into the distribution system.

. The treatment process that has been used at the WTP since its initial construction
will remain essentially unchanged. GRVWD has historically produced an excellent
quality potable water and it can attributed to the water source and treatment

process implemented.

Table 5 describes the design criteria used for the various components of the water
treatment plant. : :

TABLE 5
DESIGN CRITERIA FOR WTP EXPANSION

Flocculation Detention time will be a minimum of 30 minutes for
' ' each two-staged flocculation basin. There will be a
total of eight (8) two-staged flocculation basins. Flow
thru velocity shall between 0.5 to 1.5 fpm. Each
flocculation basin will be rated at 1.0 mgd.

Sedimentation Basin Detention time will be a minimum of 2 hours for each
sedimentation basin. There will be a total of eight (8)
basins approximately 18’ X 75’ X 18" each. Flow thru
velocity shall not exceed 0.5 fpm. Tube settlers will be
installed and will have an application rate of
approximately 2.0 gpm/ft?.

13
F:\2014042\PER.10.15.15




Exhibit 3
Page 16 of 20

Filtration Anthracite and sand media filters. Filter loading to be
under 3.0 gpm/ft? with one filter out of service.
Minimum backwash rate of 18 gpm/ft>. Consideration
shall be given to adding air scour to the existing filters.

Clearwell 'New Clearwell volume of 1,000,000 gallons and an
existing clearwell volume of 700,000 gallons. This
equates to 24% of the plant’s proposed capacity.

High Service Pumps The existing high service pump stations will remain in
service. Pumps are adequate to deliver 7.0 mgd with
the largest pump taken out of service.

9.0 LAND, RIGHTS, AND PERMITS

The intake and water treatment plant improvements will be constructed on land
currently owned by the Green River Valley Water District. No additional land or
easement will be needed for the proposed project.

The proposed project must be coordinated with several federal and state agencies
before construction can begin. Prior to submitting the final plans and
specifications, the Preliminary Engineering Report must be submitted to the
Kentucky Division of Water (KDOW) for review and comment. Final plans and
specifications must be approved by the Kentucky Division of Water and Housing,
Buildings and Construction. Once bids are received an application will be filed with
the Public Service Commission for a “Certificate of Public Convenience and
Necessity”. Table 6 contains a listing of the major permits and approvals that will
received from various federal and state agencies.

TABLE 6

Agency Permit or Approvals
U.S. Fish and Wildlife Service Kentucky Field Office Section 7 Clearance
U.S. Army Corps of Engineers Department of Army Nationwide Permit #12

Kentucky Division of Water Water Withdrawal Permit

Kentucky Division of Water Stream Construction Permit

Kentucky Division of Water Water Quality Certification Section 401
Kentucky Division of Water Floodplain Encroachment Permit .

Due to the environmentally sensitive nature of working within the bank’s of the
Green River, the Water District has already obtained permits from the U.S. Army
Corps of Engineers Nationwide Permit #12, U.S. Fish and Wildlife concurrence,

14
F:\2014042\PER.10.15.15




and KDOW Water Quality Certification-Section 401 for the proposed
improvements at the Green River Raw Water Intake. Additional permits will be
needed for the remaining portions of the WTP Expansion Project.

10.0 CONCLUSIONS AND RECOMMENDATIONS

The proposed project to expand the existing WTP from 6.0 to 8.0 mgd is the most
economical and environmentally sound alternative for increasing the Green River
Valley Water District's potable water supply capacity. It is our recommendation
that District proceed with its “Applications for Federal Assistance” to fund the
project, and preparation of final plans and specifications for KDOW approval.

An evaluation of the Water District's current operating budget and the proposed
project’s capital, operating and maintenance costs was conducted to determine
the project’s impact on the water user rates. Based on the information contained
in the Water District’'s 2012 Annual Report to the Public Service Commission and
the funding scenario outlined in Table 4, the user rates for GRVWD's customers
need to be increased by 9% and the wholesale rate need to be increased 21%.
Appendix A contains the preliminary user impact study.

A Summary Addendum To Preliminary Engineering Report, Kentucky Guide 7 will
be completed at a later date. The Summary Addendum outlines the project’s

feasibility.

: 15
F:\2014042\PER.10.15.15

Exhibit 3
Page 17 of 20




Exhibit 3
Page 18 of 20

APPENDIX A

16
F:\2014042\PER.10.15.15




Exhibit 3
Page 19 of 20

TABLE A1
ANTICIPATED PROJECT FUNDING
Rural Developmeht (RD) Grant : 2,400,000.00
Rural Development (RD) Loan 5,600,000.00
Total Project Cost $8,000,000.00
TABLE A2

EXISTING WTP ANNUAL O&M EXPENSE
(From 2012 PSC Report)

Treat. Rate
Expense Item ' ___10.0 MGD
Wages $103,790.00
Employee Pensions and Benefits $37,092.00
Chemicals ‘ : ' $163,640.00
Materials and Supplies $6,583.00
Contractual Services $17,828.00
Insurance and General Liability $9,250.00
Worker's Compensation Insurance $4,790.00
Total O&M Annual Cost $342,973.00

TABLE A3
ESTIMATED WTP ANNUAL O&M EXPENSE AFTER EXPANSION

: Treat. Rate
Expense Item 7 10.0 MGD
Wages $110,000.00
Employee Pensions and Benefits ' $40,000.00
Chemicals $270,000.00
Materials and Supplies $10,000.00
Contractual Services $20,000.00
Insurance and General Liability $10,000.00
Worker's Compensation Insurance $5,000.00
Total O&M Annual Cost ~ $465,000.00

*  PER Appendix A




Exhibit 3
Page 20 of 20

The annual debt service is established in the bond ordinance. Rural
Development Bonds are for a term of 40 years with principal payments deferred
the first two years. Table A4 summarizes the average annual expenses and the
required amount of revenues to cover the proposed project.

TABLE A4 .
SUMMARY OF EXPENSES
Annual O&M Debt Coverage Totals
Expénses Service @ 10%
Existing System  $2,719,021 $564,500 $56,450 $3,339,971 J

Current Project $122,027 $345,000 $34,500 $501,527
Proposed System $2.841.048 $909,500 $90,950 $3,841,498

Since there are no new customers with this project, rates will need to be
increased to cover the additional debt service, O&M expenses and 10%
coverage. The increase will need to produce a minimum of $501,527.00
additional revenue.

TABLE A5
SUMMARY OF RATE INCREASE

Existing  Existing Proposed % Rate

Usage Revenue Revenue Increase
Wholesale 602,06_8,000 $1,317,274 $1,593,901 21%
GRVWD Customers 534.695.000 $2,733.498 $2.979.513 9%

The average bill for GRVWD's residential customers will increase from $31.33 to